

# CERTIFICATE

**Air Turquoise SA** has thoroughly tested the structural strength of the sample<sup>(\*)</sup> mentioned hereunder and certifies its conformity with the standards EN 926-1:2015 & LTF NFL II-91/09 chapter 3.

*This certificate confirms that the hereunder sample<sup>(\*)</sup>, identified by its serial number<sup>(\*\*)</sup>.*

Manufacturer's name:	<b>OZONE Gliders</b>
Representative:	Russell Ogden
Street:	2, Queens Drive
Post code / place:	LA46LN
Country:	UK

Identification number:	PS_091.2020
Sample name and size <sup>(*)</sup> :	<b>Dragonfly 25</b>
Serial number <sup>(**)</sup> :	PRBUL-V-19D-041
Date of inspection:	24.06.2020

## Shock loading test done at **800 daN**.

The sample had no visible damage that could prevent its airworthiness.



## Sustained loading test

The sample has been tested up to 8 g of maximum total weight in flight during 3 seconds.

Maximum total weight in flight: **119 kg**.

## Remark:

Villeneuve, 02.02.2021

Place and date of issue



Alain Zoller